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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 

CII 
(ACCORDINCiRl EN10204 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY THAT THE PRODUCT LISTED BELOW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDING T 0  OUR QUALl'rY SYSl'EM AND REQUIREMENTS GIVEN IN UNE OR MORE OF THE 

FOLLOWING STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISENADO. FABRICADO Y PROBADO DE ACUERDOCON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LX)S SIGUIENTES 

ESTANDARES ULTIMA EDICION.) 

API 598 - VALVE INSPECTION AND TESTINC API 6D - PlPELlNE VALVES - CATE, PLUG. BALL AND CHECK 
AP1599 -METAL PLUC VALVES - FLANGED, THREADED AND WELDlNG API 600 - STEEL GATE VALVES, FLANGED AND WELDMG ENDS 
ANSl B16-10 - FACETO FACE AND END TO END DIMENSIONS OF VALVES ANSIB16-11 - FORGED FITTINGS. SOCKET - WELDING AND THREADED 

ANSlB16-34 - VALVES - FLANGED, THREADED AND WELDING ENDS AP1602 - COMPACT STEELGATE VALVES - FLANGED. THREADED, 
MSS-SP6I - PRESSURE TESTMG OF STEEL VALVES WELDMG AND EXTENDED - BODY ENDS 

Part No. AC081AO8MAB830000M 
(Código) 8" Fig. 5202 F UT WCB, API TRIM No.8 830000 (PRUEBAS DE PRESION) 

D e s c r i ~ t i o n  
Dercripeion CAST STEEL CATE VALVE 150 CLASS H Y D R O S T A T l C  (PSI) 

(VALVULA COMPUERTA DE ACERO FUNDIDO CLASE 150) (HIDROSTATICA) 

VALVE WlTH LOW EMlSSlON CONTROL (Y) PPM'S M.) (VALVULA SUMINISTRADA CON CONTROL DE BAJAS 
EMISIONES FUGITIVAS (Y) PPM'S MAX.1 ) P N E U M A T I C  (PSII 

(NEUMATICA) 1 J 
f MECHANICAL TESTS (PROPMECANICAS) 
\ 

1 
FACIO-21 REV"3" 

CERTIFICADO POR: CERTlFlED BY : 
ASEGURAMIENTO DECALIDAD QUALITY ASSURANCE 

C H E M I C A L  C O M P O S I T I O N  (%) COMPOSICION QUlMlCA (%) TENS YIELD ELC RED BHN 
I 

KPSl KPSl Yo % 
cwe, IST 2ND 3P.D AVG 

77.14 48.14 24 44 174 

77.87 48.72 25 44 164 

73.23 43.07 2 5  46 157 

1 . . 

ITEM HEAT No. MATERIAL 
(P*RTE) (COLADA) (ASTM) 

BODY WH32956 ASTM A-216IWCB 
CUEReO 

BONNET WH33192 ASTMA-216m'CB 
BONETE 

WEDGE WH31802 ASTM A-216m'CB 
DISCO 

c M n  P S si Ni Cr M 0  CU v Cb 
0.217 0.980 0.027 0.014 0.408 0.045 0.058 0.011 0.040 0.001 

Normalited lo (Normalido a) 930 Temwr to (Temole a )  680 Enirisdo en aire. 
0.217 0.920 0.028 0.014 0.468 0.049 0.065 0.010 0.031 0.001 

Nomlizated lo Momlirado a) 930 Tem~er lo (Temple a) 650 Enfiado en aire. 
0.180 0.970 0.026 0.016 0.437 0.029 0.030 0.013 0.038 0.001 

Narmalizated to (Nomalirado a) 930 Temper lo (Temple a) 650 Enñiado en alre. 


